



# QUALITY TEST LABORATORY

Provision of Technical Testing and Analysis Services of Metal & Alloys  
Accreditation No. CB-M8-2207

House No. 11, Relu Bldg, 2nd Carpenter St. Near C.P. Tank, Mumbai - 400004  
www.qualityt.com



## TEST REPORT

T/C No: S/ 5783

DATE 29-07-2023

PARTY NAME : RAJPUT INDUSTRY

--

REFERENCE : --

MATERIAL DESCRIPTION: S.S.SEAMLESS PIPE 88.3 MM OD X 77 MM ID

GRADE : 316

%	C %	Si %	Mn %	P %	S %	Cr %	Mo %	Ni %	Al %
COMP	0.0570	0.3200	1.2600	0.0390	0.0070	16.1200	2.0300	10.1700	--
REQD	--	--	--	--	--	16.0000	2.0000	10.0000	--
	0.0800	1.0000	2.0000	0.0450	0.0300	18.0000	3.0000	14.0000	--

%	Co %	Cu %	Nb %	Ti %	V %	W %	Pb %	Fe %	N %
COMP	--	--	--	--	--	--	--	--	--
REQD	--	--	--	--	--	--	--	--	--
	--	--	--	--	--	--	--	--	--

REMARK: THE ABOVE MATERIAL CONFORMS TO S.S.316 W.R.T. ELEMENTS SPECIFIED.

FOR QUALITY TEST LABORATORY



AUTHORISED SIGNATORY

1. The above Test report relates only to the sample submitted
2. The above samples are not drawn by the laboratory
3. The company or its Directors shall in no way be responsible for any financial liability due to any act of omission or error made
4. No part of this Test Report shall be reproduced without the written permission of Quality Test laboratory